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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR471026B

Test Mode : |802.11g

Test Channel : |01

100kHz PSD reference Level
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samonias. FCC RADIO TEST REPORT Report No. : FR471026B

Test Mode : (802.11g Test Channel : |06

100kHz PSD reference Level Channel 06 Plot

Ref Level 30,00 dim  Offset 2457 dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

20 dbe

10 dBrer e

-30 dBnr

40 dBr

50

0

(CF 2.437 GHz 1001 pts 2.84 Wb/ n 24411 MHz

01:44:45 BM 10/15/2024

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

MultiView "  Spectrum . MultiView "  Spectrum .

Ref Lovel 30,00 08m  Offset 2457 » RBW 100 kia Ref Lovel 30,00 08m  Offset 2457 » RBW 100 kia

- At 20d8 SWT 300 ms & VEW 300kHz Mede Sweep - At 20dB SWT  255ms & VEW 300kHz Mode Sweep
1 Frequency Sweep 1 Frequency Sweep
20 dbn 20 dbn
-10 dBrr <10 dBar
" "
0 0
30 B 30 B
40 dBrr 40 dBr "I l l
60 60
30.0 Mz 30001 pts 97.0 MHz/ 1.0 GHz 1.0 GHz 30001 pts 2.55 GHa/ 26.5 GHz
e e
Wesues.. DEIEND TR ey DEINEND g
01:45:37 PM  10/15/2024 01:50:56 PM  10/15/2024

TEL : 886-3-327-0868 Page Number 1 A2-29 of 42
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT
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SPORTON LAB.
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samonias. FCC RADIO TEST REPORT Report No. : FR471026B

Test Mode : 802.11n HT20 Test Channel : |06
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B
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Test Channel : |11
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Test Mode : 802.11n HT40

Test Channel : |03
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Test Mode :
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Test Mode : 802.11n HT40

Test Channel : |09
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Test Mode : (802.11ax HE20_ Full RU
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Test Mode : (802.11ax HE20_ Full RU
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Test Mode : (802.11ax HE20_ Full RU
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Test Mode : |802.11ax HE40_Full RU
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e% FCC RADIO TEST REPORT Report No. : FR471026B

SPORTON LAB.

Test Mode : |802.11ax HE40 Full RU Test Channel : |06

100kHz PSD reference Level Channel 06 Plot

Ref Level 30,00 dim  Offset 2457 dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

L et A el A At | ot A e b it b Ao

CF2.437 GHz 1001 pts 5,53 M/ Span 56.34 Mz
Measur T A MBRL

03:07:20 BM 10/15/2024

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

MultiView "  Spectrum . MultiView "  Spectrum .

Reflevel 2000 clm  Offset 245708 & KW 100kHz Reflevel 2000 clm  Offset 245708 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep = At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

1 Freguency Sweep.
il
10 10
-20 dBrr -20 dBa
1254804 1-25.490 4
30 30
-0 B -0 dBow
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Test Mode : |802.11ax HE40_Full RU

Test Channel : |09

100kHz PSD reference Level

Channel 09 Plot

Ref Level 30,00 0m  Offset 24554 & RBW 100 kHz
= At 2048 SWT 101 ms ® VEW J00kHz_Mode Sweep

MultiView "  Spectrum
Ref Level 20,00 dim  Offset 2455 B & REW 100 kHz

= At 2048 SWT  £01 ms ® VEW J00kiz _Mode Sweep

03:14:57 BM 10/15/2024

03:16:02 BM  10/15/2024
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

MultiView "  Spectrum
Reflevel 200008m  Offset 245508 ® RBW 100k
- At 10dB  SWT 301 ms ® VBW 300kHz Mode Sweep

1 Frequency Sweep

7084440 MHz|

MultiView " Spectrum

Reflevel 200008 Offset 245505 = RBW 100Kk
- At 10dB  SWT  255ms ® VBW J00kHz Mode Sweep
1 Freguency Sweep.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR471026B

Appendix B. AC Conducted Emission Test Results

Temperature : 23.7~26.8°C
Relative Humidity : |40.2~48.6%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number :BlofB5
FAX . 886-3-327-0855



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

Report No.: FR471026B

471026
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR-QP Limit at Main Ports

CISPR-Ave LimitatMain Ports

40+ “
il * 4
30+ P
20+
10T
0 : —t—+—+—+—+— —t+— !
150k 300 400500 800 1M 2M 3M 4M 5M 6 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) (dBuV) (dB) (dB)
0.165750 50.18 65.17 14,99 | L1 FLO 19.9
0.165750 35.61 55.17 1956 | L1 FLO 19.9
0.174210 51.03 64.76 13.73 | L1 FLO 19.9
0.174210 37.38 54.76 17.38 | L1 FLO 19.9
0.180420 52.83 64.47 1164 | L1 FLO 19.9
0.180420 38.38 54.47 16.09 | L1 FLO 19.9
0.195810 46.22 63.79 1757 | L1 FLO 19.9
0.195810 31.25 53.79 2254 | L1 FLO 19.9
0.213810 45.92 63.06 17.14 | L1 FLO 19.9
0.213810 32.67 53.06 20.39 | L1 FLO 19.9
0.251250 40.98 61.72 20.74 | L1 FLO 19.9
0.251250 27.98 51.72 23.74 | L1 FLO 19.9
0.280500 38.35 60.80 2245 | L1 FLO 19.9
0.280500 27.82 50.80 2298 | L1 FLO 19.9
0.312000 28.58 59.92 31.34 | L1 FLO 19.9
0.312000 19.25 49.92 30.67 | L1 FLO 19.9
0.328290 36.31 59.49 23.18 | L1 FLO 19.9
0.328290 27.19 49.49 22.30 | L1 FLO 19.9
0.384090 31.04 58.19 27.15 | L1 FLO 19.9
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0.384090 --- 19.16 48.19 20.03 | L1 FLO 19.9
1.102020 35.68 --- 56.00 20.32 | L1 FLO 19.9
1.102020 --- 31.83 46.00 14.17 | L1 FLO 19.9
2.749740 36.49 --- 56.00 1951 | L1 FLO 20.0
2.749740 --- 31.59 46.00 1441 | L1 FLO 20.0
8.839500 29.79 --- 60.00 30.21 | L1 FLO 20.1
8.839500 --- 24.90 50.00 25.10 | L1 FLO 20.1
15.621000 35.39 --- 60.00 2461 | L1 FLO 20.1
15.621000 --- 28.08 50.00 2192 | L1 FLO 20.1
17.010870 34.85 --- 60.00 25.15 | L1 FLO 20.1
17.010870 --- 28.98 50.00 21.02 | L1 FLO 20.1
19.029030 35.55 --- 60.00 2445 | L1 FLO 20.1
19.029030 --- 30.15 50.00 19.85 | L1 FLO 20.1

Report No.: FR471026B
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EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

Report No.: FR471026B

471026
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

100

80

80

CISPR22-QP LimitatMain Ports

> 60
>
£ 50 g
I
3
40' ‘ ’
; . L X
. 4
301
73 2
20
104
0 : —t—+—+—+—+— : —t : : : !
150k 300 400500 800 1M 2M 3M 4M EM 6 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.156750 34.32 55.63 21.31 | N FLO 19.9
0.156750 51.18 65.63 14.45 | N FLO 19.9
0.181500 37.56 54.42 16.86 | N FLO 19.9
0.181500 52.30 64.42 1212 | N FLO 19.9
0.216690 31.54 52.95 2141 | N FLO 19.9
0.216690 45.82 62.95 17.13 | N FLO 19.9
0.245400 27.14 51.91 2477 | N FLO 19.9
0.245400 39.90 61.91 2201 | N FLO 19.9
0.267810 19.10 51.19 32.09 | N FLO 19.9
0.267810 31.75 61.19 29.44 | N FLO 19.9
0.308040 21.89 50.02 28.13 | N FLO 19.9
0.308040 32.88 60.02 27.14 | N FLO 19.9
0.429000 19.21 47.27 28.06 | N FLO 19.9
0.429000 27.93 57.27 29.34 | N FLO 19.9
1.100130 31.06 46.00 1494 | N FLO 19.9
1.100130 33.86 56.00 22.14 | N FLO 19.9
2.733180 32.22 46.00 13.78 | N FLO 20.0
2.733180 37.87 56.00 18.13 | N FLO 20.0
7.515330 29.63 50.00 20.37 | N FLO 20.0
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7.515330 35.51 S 60.00 2449 | N FLO 20.0
8.856060 --- 25.20 50.00 2480 | N FLO 20.1
8.856060 29.83 --- 60.00 30.17 | N FLO 20.1
15.702000 --- 28.95 50.00 21.05 | N FLO 20.2
15.702000 36.02 --- 60.00 23.98 | N FLO 20.2
18.622500 --- 30.84 50.00 19.16 | N FLO 20.2
18.622500 36.00 --- 60.00 24.00 | N FLO 20.2

Report No.: FR471026B
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samonias. FCC RADIO TEST REPORT Report No. : FR471026B

Appendix C.Radiated Spurious Emission Test Data

Temperature : 18~26°C
Test Engineer : Jack Cheng, Ray Lung, Sky Chang, and White Hou
Relative Humidity : 50~70%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : C1 of C110

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Cl.Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 9 2400-2483.5 1+2 802.11b 01 2412 1Mbps - -
Mode 10 2400-2483.5 1+2 802.11b 06 2437 1Mbps - -
Mode 11 2400-2483.5 1+2 802.11b 11 2462 1Mbps - -
Mode 12 2400-2483.5 1+2 802.11g 01 2412 6Mbps - -
Mode 13 2400-2483.5 1+2 802.11g 06 2437 6Mbps - -
Mode 14 2400-2483.5 1+2 802.11g 11 2462 6Mbps - -
Mode 15 2400-2483.5 1+2 802.11n HT20 01 2412 MCSO0 - -
Mode 16 2400-2483.5 1+2 802.11n HT20 06 2437 MCSO0 - -
Mode 17 2400-2483.5 1+2 802.11n HT20 11 2462 MCSO0 - -
Mode 18 2400-2483.5 1+2 802.11ax HE20 01 2412 MCSO0 - -
Mode 19 2400-2483.5 1+2 802.11ax HE20 06 2437 MCSO0 - -
Mode 20 2400-2483.5 1+2 802.11ax HE20 11 2462 MCSO0 - -
Mode 21 2400-2483.5 1+2 802.11n HT40 03 2422 MCSO0 - -
Mode 22 2400-2483.5 1+2 802.11n HT40 06 2437 MCSO0 - -
Mode 23 2400-2483.5 1+2 802.11n HT40 09 2452 MCSO0 - -
Mode 24 2400-2483.5 1+2 802.11ax HE40 03 2422 MCSO0 - -
Mode 25 2400-2483.5 1+2 802.11ax HE40 06 2437 MCSO0 - -
Mode 26 2400-2483.5 1+2 802.11ax HE40 09 2452 MCSO0 - -
Mode 27 2400-2483.5 1+2 802.11ax HE40 09 2452 MCSO0 - LF
Mode 28 2400-2483.5 1+2 802.11ax HE40 09 2452 MCSO0 - SHF
Mode 30 2400-2483.5 1+2 802.11b 10 2457 1Mbps - -
Mode 31 2400-2483.5 1+2 802.11g 2 2417 6Mbps - -
Mode 32 2400-2483.5 1+2 802.11g 10 2457 6Mbps - -
Mode 33 2400-2483.5 1+2 802.11n HT20 2 2417 MCSO0 - -
Mode 34 2400-2483.5 1+2 802.11n HT20 10 2457 MCSO0 - -
Mode 35 2400-2483.5 1+2 802.11n HT40 4 2427 MCSO0 - -
Mode 36 2400-2483.5 1+2 802.11n HT40 8 2447 MCSO0 - -
Mode 37 2400-2483.5 1+2 802.11ax HE20 2 2417 MCSO0 - -
Mode 38 2400-2483.5 1+2 802.11ax HE20 10 2457 MCSO0 - -
Mode 39 2400-2483.5 1+2 802.11ax HE40 8 2447 MCSO0 - -
TEL : 886-3-327-0868 Page Number : C2 of C110

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

C2.Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01 2383.84 50.86 54.00 -3.14 \% Avg. Pass - Band Edge

° 802.11b 01 4824.00 50.57 54.00 -3.43 \% Avg. Pass - Harmonic
802.11b 06 2362.83 46.61 54.00 -7.39 \% Avg. Pass - Band Edge

10 802.11b 06 4874.00 50.74 54.00 -3.26 \% Avg. Pass - Harmonic
802.11b 11 2487.88 46.23 54.00 -7.77 \% Avg. Pass - Band Edge

H 802.11b 11 4924.00 50.51 54.00 -3.49 \% Avg. Pass - Harmonic
802.11g 01 2389.95 50.39 54.00 -3.61 \Y, Avg. Pass - Band Edge

2 802.11g 01 4824.00 43.15 54.00 -10.85 \% Avg. Pass - Harmonic
802.11g 06 2483.81 50.41 54.00 -3.59 \% Avg. Pass - Band Edge

e 802.11g 06 4874.00 45.32 54.00 -8.68 \% Avg. Pass - Harmonic
802.11g 11 = 2483.58 50.37 54.00 -3.63 V | Avg. Pass - | Band Edge

o 802.11g 11 4924.00 45.95 54.00 -8.05 \% Avg. Pass - Harmonic
802.11n HT20 01 2387.09 50.51 54.00 -3.49 \% Avg. Pass - Band Edge

o 802.11n HT20 01 - - - - - - - - Harmonic
802.11n HT20 06 - - - - - - - - Band Edge

1o 802.11n HT20 06 4874.00 48.33 54.00 -5.67 Avg. Pass - Harmonic
802.11n HT20 11 2486.81 50.73 54.00 -3.27 Avg. Pass - Band Edge

o 802.11n HT20 11 - - - - - - - - Harmonic
802.11ax HE20 01 2389.82 49.87 54.00 -4.13 \% Avg. Pass - Band Edge

18 802.11ax HE20 & 01 4824.00 44.33 54.00 -9.67 \% Avg. Pass - Harmonic
802.11ax HE20 06 2488.85 50.53 54.00 -3.47 \% Avg. Pass - Band Edge

19 802.11ax HE20 @ 06 4874.00 49.19 54.00 -4.81 \% Avg. Pass - Harmonic
802.11ax HE20 11 2484.27 50.52 54.00 -3.48 \% Avg. Pass - Band Edge

20 802.11ax HE20 11 7386.00 40.76 54.00 -13.24 H Avg. Pass - Harmonic
802.11n HT40 03 2388.62 50.90 54.00 -3.10 \% Avg. Pass - Band Edge

2t 802.11n HT40 03 - - - - - - - - Harmonic
802.11n HT40 06 - - - - - - - - Band Edge

2 802.11n HT40 06 4874.00 44.69 54.00 -9.31 \% Avg. Pass - Harmonic
802.11n HT40 09 2485.31 50.31 54.00 -3.69 \% Avg. Pass - Band Edge

2 802.11n HT40 09 - - - - - - - - Harmonic
802.11ax HE40 03 2389.97 50.36 54.00 -3.64 \% Avg. Pass - Band Edge

2 802.11ax HE40 03 7266.00 39.48 54.00 -14.52 \% Avg. Pass - Harmonic

TEL : 886-3-327-0868 Page Number : C3 of C110

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE40 | 06 2488.79 50.80 54.00 -3.20 \% Avg. Pass - Band Edge
2 802.11ax HE40 @ 06 7311.00 39.65 54.00 -14.35 \% Avg. Pass - Harmonic
802.11ax HE40 | 09 2486.85 50.92 54.00 -3.08 \% Avg. Pass - Band Edge
20 802.11ax HE40 = 09 7356.00 39.64 54.00 -14.36 \% Avg. Pass - Harmonic
27 LF 09 33.88 29.88 40.00 -10.12 \Y Peak = Pass - LF
28 SHF 09 @ 23572.00 41.60 74.00 -32.40 \Y Peak = Pass - SHF
802.11b 10 2483.79 47.29 54.00 -6.71 \% Avg. Pass - Band Edge
%0 802.11b 10 4914.00 50.16 54.00 -3.84 \% Avg. Pass - Harmonic
802.11g 2 2389.72 50.78 54.00 -3.22 \Y, Avg. Pass - Band Edge
3 802.11g 2 - - - - - - - - Harmonic
802.11g 10 2483.57 50.79 54.00 -3.21 \% Avg. Pass - Band Edge
% 802.11g 10 - - - - - - - - Harmonic
802.11n HT20 2 2389.72 50.00 54.00 -4.00 \% Avg. Pass - Band Edge
% 802.11n HT20 2 - - - - - - - - Harmonic
802.11n HT20 10 2483.53 50.29 54.00 -3.71 \% Avg. Pass - Band Edge
4 802.11n HT20 10 - - - - - - - - Harmonic
802.11n HT40 4 2389.91 50.59 54.00 -3.41 \% Avg. Pass - Band Edge
% 802.11n HT40 4 - - - - - - - - Harmonic
802.11n HT40 8 2483.57 50.81 54.00 -3.19 \% Peak Pass - Band Edge
% 802.11n HT40 8 - - - - - - - - Harmonic
802.11ax HE20 2 2389.93 50.72 54.00 -3.28 \% Avg. Pass - Band Edge
¥ 802.11ax HE20 2 - - - - - - - - Harmonic
802.11ax HE20 10 2483.53 50.87 54.00 -3.13 \% Avg. Pass - Band Edge
% 802.11ax HE20 | 10 - - - - - - - - Harmonic
802.11ax HE40 8 2483.73 50.87 54.00 -3.13 \% Avg. Pass - Band Edge
% 802.11ax HE40 8 - - - - - - - - Harmonic
TEL : 886-3-327-0868 Page Number : C4 of C110
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR471026B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 "
1 / “\ 0
875 875
\ PEAK T4
0.0 700
i
[yL e . Mmghted gy V\Mm 5 - e e " A
Jl?
350 3540
Peak
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORIZONTAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1386.83 56.56 74.00 -17.44 43.76 26.79 8.74 32.67 10.03 113 87 PEA 1 241200 113.72 =-eemm woeeee 10873 26.86 8.79 32.69 10.63 113 87 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! / \ 10!
875 875
70,0 \ 700
AVG_54)
52! ; L 52! =
1
1 RN —
3.0 Bl
Avg
i i
30 2336, 2362 2388, 14 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE 54 3m DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALAEN 240711 HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.600kHz SWT:Auto + RBW: 1060.000kHz VBN:1.600kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 B3890 45.78 54.00 -B.30 32.98 26.79 8.74 32.67 1.3 113 87 AVERAGE 1 2412.00 110,60 ------ ------ 97.56 26.% 8.79 3268 18.63 113 87 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Mode Band Edge

2400-2483.5_802.11b_CHO01_2412MHz

ANT 1+2
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuV/m)
1
1225 1225
1050 1050
875 815
PEAK T4
0.0 1 700
5™ " 05
| ot
30 30
Peak
115 115
230 2336, 2362, 2388, 14, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 240711 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 246711 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBlY:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 1386.79 63.30 74.00 -10.70 50.58 26.79 8.74 32.67 10.03 208 335 PEAK 1 281200 12201 =---mn ---eme 169.62 26.86 8.79 32.69 10.63 209 335 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 815
70,0 700
4 AVG_54
s mﬂ____,_/J ‘
30 kL1
Avg
115 115
230 2336, 2362, 2388, 14, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCA3ALBEN 248711 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 240711 VERTICAL
+ RB:1080.080kHz VB:1.600kHz SKT:Auto : RBli:1080.080kHz VB:1.600kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 1383.84 50.86 54.80 -3.14 36.06 26.79 8.74 32.67 10.03 208 335 AVERAGE 1 241200 118,39 =-emm =ooeme 185,40 26.86 8.79 32.69 10.83 208 335 AVERAGE
TEL : 886-3-327-0868 Page Number : C6 of C110
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Pol. Horizontal Vertical
1 HLeveI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
PEAK T4 PEAK T4
0.0 0.0
0 e, A 54 i - MG 54
: e e T L
ooy e
Peak 350 30
Avg 115 1!
3000 6000 9000, 12000, 15000, 18000 3000 6000 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site © @3CH21-HY Site + BICH21-HY
Condition: PEAK 74 3m DRH1S-E_LE2CA3ALGEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHIS-E_LE2CA3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 430400 43.66 74.60 -25.94 3659 32.25 12.68 33.98 @.52 201 119 PEAC 1 4524.08 5146 74.00 -22.54 39.99 32,25 12.68 33.98 @.52 14 195 PEAK
1 432409 45.83 54.68 -8.17 34.36 32.25 12.68 33.98 @.52 291 119 AVERAGE 1 45408 50.57 54.80 -3.43 39.10 32.25 12.68 3398 0.5 124 195 AVERAGE
TEL : 886-3-327-0868 Page Number : C7 of C110

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR471026B

Pol. Horizontal Vertical
1 49melllml\r!ln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
— _’_M..,u-w-'-n-\.-—”—"'_" e e Wy ol MWM T e it e i it 2
Avg 0 %0
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLB-E_LEDR3ALAEN 48711 HORTZONTAL Condition: AVG 54 3n DRH1A-E LEDCH3LEEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C8 of C110

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR471

026B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! / 10!
875 875
/ PEAK T4
0.0 700
B2, ! ) J‘f/' 52 T " v
. - e e oo "
3.0 3540
Peak
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 133134 52.92 74.00 -21.06 40.01 26.89 8.63 32.64 10.03 108 60 PEAK 1 2437.00 189,53 =--vmm -meeee 9.79 26.66 8.84 3270 19.63 100 6@ PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! / 10!
875 875
70,0 / 700
52! I 52! AVG_54)
1 i S O —
R | =
350 340
Avg
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALAEN 240711 HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.600kHz SWT:Auto + RBW: 1060.000kHz VBN:1.600kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1318.0@ 42.80 54.00 -11.20 29.52 26.98 8.60 32.63 10.03 108 6O AVERAGE 1 2437.00 186,40 ------ ------ 93.57 26.66 8.84 3270 19.63 100 6@ AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C9 of C110



ssamanas. FCC RADIO TEST REPORT Report No. : FR471026B

Pol. Horizontal Fundamental

Lesel (dBuVim)

14
14l)

875

PEAK_BE 74

70

Peak Blank
1.

un 24495 2462 U748 24074 2500
Frequency (MHz)

Site © B3CH21-HY
Condition: PEAK BE 74 3m DRH1S-E_LE2CA3ALBEN 240711 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 249,98 5151 74.00 -22.49 38.55 26.79 8.97 32.74 10.03 108 60 PEAK

. - Lovel dBubim)

4
14l)

10/—\

875

70

\ AVG_BE 54
52!

Avg Blank
11!

un 24495 2462 U748 24074 2500
Frequency (MHz)

Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CB3ALBEN 248711 HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.600kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2498.80 41.87 54.80 -12.13 26.91 26.79 8.97 32.74 10.03 108 6O AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C10 of C110



ssamanas. FCC RADIO TEST REPORT

Report No. : FR471026B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! //J 10!
875 875
PEAK T4
704 70 [
tMWW
" " ) n ol "
i iz PRI
b
350 3540
Peak
i i
30 2354 23608 2862 une M1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2C3ALBEN 240711 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 24711 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1385.44 57.07 74.00 -16.93 44.27 16,70 8.74 32.67 10.03 208 332 PEAK 1 243700 12104 ---mm -oeeee 168.18 26,68 8.8 3270 10.63 208 331 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
10! /_(ﬁ 10!
875 875
70,0 / 700
AVG_54)
52! 7 - f 52! T =
T e ettt o= ]
M,_._r#”
3.0 3540
Avg
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCA3ALBEN 24711 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 240711 VERTICAL
+ RBW: 1000, 060kHz VBN:1.600kHz SWT:Auto + RBW: 1060.000kHz VBN:1.600kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 136283 46.61 54.80 -7.39 33.57 26.97 8.69 32.65 10.03 208 332 AVERAGE 1 243700 117,65 ==-nmm =moome 164,82 26,66 8.84 32.78 10.63 208 332 AVERAGE
TEL : 886-3-327-0868 Page Number : C11 of C110

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR471026B

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10 \
815
PEAK_BE 74
4 ™ —
N 1
0 Wmmwn s -
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2C3ALBEN 240711 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 24%8.17 55.92 74.60 -18.88 42.96 26,79 8.97 32.74 18.03 208 332 PEAK
" Level (dBuVim)
1225
10
815
00 \
AVG_BE 54
i 1
MWWMW__‘WH
30
Avg Blank
LE
uin 24405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245438 45.78 54.60 -8.30 31.82 26.64 8.94 3273 18.03 208 332 AVERAGE
TEL : 886-3-327-0868 Page Number : C12 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Pol. Horizontal Vertical
1 HLeveI{d&le) ) Level {dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 00
AVG_54 AVG
iy 1 ™ o N 5 1MNWWM A ﬁ
IS NP
s WMWW
3540 340
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1GEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB B o deg Mz dBuV/m dBuV/m  dB dBWV dB/m  dB  dB A8 om  dey
1 437400 44.60 74.60 -30.80 32.41 32.35 1273 3398 @.49 189 111 PEAC 1 4574.08 53.08 74.00 -21.00 41.41 32.35 1273 3398 .49 127 164 PEAK
1 457400 38.66 54.00 -15.34 27.67 32.35 173 33.98 @.49 169 LIl AVERAGE 1 457400 50.74 34.80 -3.26 .15 32,35 173 3398 049 127 164 AVERAGE
3 73108 47.94 74.00 -26.86 31.24 36.72 15.95 36.41 0.4 - -- PEAK 3 731L.0@ 49.53 74.60 -24.17 3313 36.72 15.95 3641 0.4 - -- PEAK
4 731100 39.63 54.00 -14.37 22.93 36.77 15.95 36.41 0.4 - -- AVERAGE 4 731180 39.92 54.00 -14.68 23.22 36.77 15.95 36.41 0.4 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : C13 of C110

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR471026B

Pol. Horizontal Vertical
1 49th\rellldml\mn] 0 Level(dBuVim)
145 1825
B15 B4
10.6G 00 100
AVG 54 AVG 54
~18G 528 !
L e e e e e WM./—J‘" e T T ]
Avg 0 %l
113 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 19000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLB-E_LEDR3ALAEN 48711 HORTZONTAL Condition: AVG 54 3n DRH1A-E LEDCH3LEEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C14 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! !
-
875 875
PEAK_BE 74 PEAK T4
4 \\ — 0 -
“\\\VM n N .
5 1 TP TSy YT e e 2 " . Lkt :
3.0 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 248465 52.65 74.80 -21.35 39.76 26.65 8.%4 3273 10.03 128 304 PEAK 1 2462.00 185,35 =-enmm -m-me 92.64 26,50 8.99 3272 18.63 128 364 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! 1
P
875 875
0.0 700
0 \ AVG_BE 54 0 AVG_54)
Whm_._._ 1 L i L‘“mw
3.0 3540
Avg
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE 54 3m DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALAEN 240711 HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.600kHz SWT:Auto + RBW: 1060.000kHz VBN:1.600kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 249518 4191 54.00 -12.09 26.96 26.79 8.9 32.74 10.03 128 304 AVERAGE 1 2462.00 182,18 =--nnn =--mn 89.47 26,50 8.9 32.72 10.83 128 304 AVERAGE
TEL : 886-3-327-0868 Page Number : C15 of C110

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR471026B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
e
10! 10!
875 \,\ 875
PEAK_BE 74 PEAK T4
70 70 |
704 “”*”\% 700 L
71 sl s 7 st AR —
. et et ABRST
350 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2C3ALBEN 240711 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 24711 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 2488.45 58.76 74.00 -15.24 45.83 26.68 8.95 32.73 10.03 236 340 PEAK 1 246200 11671 =--nn =--ome 164,08 2650 8.99 3270 10.63 236 348 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 ]
T — 10
875 875
70,0 700
Pt AVG_BE 54 AVG_54)
i i i .
R U L S PV S| m_w_'_____,-d“-"" — i —Tman~
3.0 3540 =
Avg
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCA3ALBEN 24711 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 240711 VERTICAL
+ RBW: 1000, 060kHz VBN:1.600kHz SWT:Auto + RBW: 1060.000kHz VBN:1.600kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1487.88 46.23 54.80 -7.77 33.38 26.68 8.95 32.73 10.03 236 340 AVERAGE 1 2462.00 11356 ==-==n ==--=- 160.85 26,50 8.9 32.72 10.83 236 340 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C16 of C110




ssamanas. FCC RADIO TEST REPORT Report No. : FR471026B

Pol. Horizontal Vertical
1 HLeveI{d&le) ) Level {dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 00
A AVG
525 Mﬁ’" M 525 LWL A .ﬁ
Mv"“w T WWWW,A
WM A
340 340
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 9000 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1GEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB B o deg Mz dBuV/m dBuV/m  dB dBV dB/m 4B 4B A8 o deg
1 490400 44.77 74.60 -29.23 31.96 3254 178 33.97 @.46 189 239 PEAC 1 492408 52.93 74.00 -21.67 41,12 32,54 1278 3397 @.46 108 159 PEAK
1 492400 40.00 54.00 -14.80 28,19 32.34 1278 33.97 @.46 109 239 AVERAGE 2 492408 50.51 34.00 -3.49 3870 32,54 12,78 3397 .46 108 159 AVERAGE
3 7386.08 49.33 74.00 -24.67 32.53 36.80 16.84 36.46 0.42 - -- PEAK 3 7386.0@ 49.38 74.60 -24.62 32.58 36.80 16.04 36.46 0.42 - -- PEAK
4 7386.00 46.84 54.00 -13.96 23.24 36.80 16.84 36.46 0.42 - -- AVERAGE 4 7386.80 40.34 54.00 -13.66 23.54 36.80 16.84 36.46 0.42 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : C17 of C110

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR471026B

Pol. Horizontal Vertical
1 49melllml\r!ln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
e e e e
Avg bl %0
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLB-E_LEDR3ALAEN 48711 HORTZONTAL Condition: AVG 54 3n DRH1A-E LEDCH3LEEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C18 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! /* ! "‘"\'\ 10!
875 875
\\ PEAK T4
0.0 700
[¥] S hw/ \""""m 5 s, Wittt
O gt
g
3.0 3540
Peak
i i
30 2336, 2362 2388, 14 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORIZONTAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138930 52.96 74.00 -21.84 40.15 26.79 8.75 32.67 10.03 1e@ 129 PEAK 1 2412.00 189,95 =--mn -moeme 96.99 26,82 8.80 32.69 19.63 10 129 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! 1
875 hj 875
70,0 k 700
0 0 AVG_54)
1./ N
. -
3.0 3540
Avg
i i
30 2336, 2362 2388, 14 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE 54 3m DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALAEN 240711 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto + RBN: 1060.060kHz VBW:.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.95 4295 54.00 -11.05 30.14 26.79 8.75 32.67 10.03 108 129 AVERAGE 1 241200 18128 ==-nnn =--me 83.36 26,78 8.80 32.69 10.83 1@ 129 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C19 of C110



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

12
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 1+2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
125 175 !
1050 1050
75 i75
PEAK, 74
00 i 00
52 5l i et WWW 525
Pt
B0 30
Peak
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 240711 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 246711 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBlY:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.69 62.31 74.00 -11.69 49.58 26.70 8.75 32.67 18.03 218 0 PEAK 1 281200 119,71 ==eemm =meeee 166,75 26,82 8.80 32.69 10.63 218 @ PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
& “”’_’_/_/’/_JJ T ——
B0 30
Avg
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCA3ALBEN 248711 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 240711 VERTICAL
+ RB:1080.080kHz VB:0.750kHz SHT:Auto : RBli:1080.080kHz VB:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.95 56.39 54.80 -3.61 37.58 26.70 8.75 32.67 18.03 218 0 AVERAGE 1 281200 11162 =--nmm =meee 93.66 26,82 8.89 32.69 10.63 213 @ AVERAGE
TEL : 886-3-327-0868 Page Number : C20 of C110

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLmI(dBu\Hln) " Level {dBuVim)
1225 1225
1054 0
5 5
PEAK T4 PEAK T4
0.0 0.0
5! 4 et . AVG, 544 52, 1 LN Avﬁ 5‘@
) bt T
W"‘ WWM . ! mewww
Peak 350 350
Avg 115 1!
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site © @3CH21-HY Site + BICH21-HY
Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHIS-E_LE2CA3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 430400 49.74 74.60 -24.26 38.27 3.5 12.68 33.98 @.52 180 120 PEAC 1 45408 5115 74.80 -22.85 39.63 32.25 12.68 33.98 @.52 1e@ 197 PEAK
1 432400 48.41 54.60 -13.59 28.94 32.25 12.68 33.98 @.52 180 120 AVERAGE 1 45408 43.15 54.00 -18.85 31.68 32.25 12.68 3398 @.52 108 197 AVERAGE
TEL : 886-3-327-0868 Page Number : C21 of C110

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 49mellldﬂu\r!m) 0 Level (dBuVim)
128 1225
LIk Lk
10.6G 00 100
MG 54 MG 54
~18G 528 !
e i e e s Sl e P e e e e e S e W Ly
Avg bl %0
115 fl.
10600 12080, 13560, 15040, 16520, 18000 10500 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLB-E_LEDR3ALAEN 48711 HORTZONTAL Condition: AVG 54 3n DRH1A-E LEDCH3LEEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C22 of C110

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
10! / 10!
875 875
PEAK T4
0.0 700
1 " A
7 I ot oy 7 - . TR i )
350 3540
Peak
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138430 55.06 74.00 -18.94 42,26 26.79 8.74 32.67 10.03 108 83 PEAK 1 243700 11570 =--nnn =--me 162,81 26.7% 8.86 3270 10.63 189 88 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! / 10!
875 875
70,0 / 700
0 0 AVG_54)
I AN (U
_w—F'_"‘M e
350 3540 P
Avg
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALAEN 240711 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto + RBN: 1060.060kHz VBW:.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1386.20 4418 54.00 -9.9 3138 26.79 8.74 32.67 10.03 108 83 AVERAGE 1 2437.00 187,67 =--=nn =---mn 94,88 26,62 B8.84 3170 19.63 100 83 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C23 of C110
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
o, "
10 \
815
PEAK BE 74
00 =y
B! WM, - oy
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245086 52.83 74.60 -21.17 39.95 26.64 8.94 3273 1.5 1@ 88 PEAK
" Level (dBuVim)
1225
10
815
00 \
AVG_BE 54
L
S G SR
30
Avg Blank
LE
uin 24405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL
+ RBW: 1000, 060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2455.83 42.39 54.60 -11.61 29.48 26.66 8.95 32.73 8.5 1@ 88 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C24 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1
1225 N\ 1225
10! 10!
875 875
PEAK T4
100 M 04 N
1
o Pt g MMM \‘“«wm ,
52. 52. Syt AWW‘M
ko
3.0 3540
Peak
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2C3ALBEN 240711 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 24711 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.25 60.97 74.00 -13.03 46.16 26.79 8.75 32.67 1.3 231 360 PEAK 1 243700 124,55 =-eemm woeeee 111,74 26.64 8.84 3270 10.63 231 368 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 {
10! [\ 10!
875 875
70,0 700
52! 1 [\Fj 52 AVG_54)
R i s \'“v-—.%
350 3540
Avg
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCA3ALBEN 24711 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 240711 VERTICAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto + RBN: 1060.060kHz VBW:.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138938 49.73 54.80 -4.27 36.92 26,79 8.75 32.67 1.3 231 360 AVERAGE 1 243700 11717 ==eemm =oeeee 16436 26,64 8.84 32.78 10.83 231 360 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C25 of C110
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Pol. Vertical Fundamental
" Level (dBuVim)
aa
10 \\w
815
\‘_‘m PEAK BE 74
(i o M\J
1
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2C3ALBEN 240711 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245469 61.29 74.60 -12.71 46.48 26.65 8.94 3273 18.3 31 360 PEAK
" Level (dBuVim)
1225
10 ’\\
815
00
o VAV VG BE 54
ol R o
30
Avg Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245381 50.41 54.80 -3.59 37.53 26.64 8.94 3273 18.03 251 360 AVERAGE
TEL : 886-3-327-0868 Page Number : C26 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

FAX: 886-3-327-0855

Pol. Horizontal Vertical
1 HLweI{dMVJm) ) Level {dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 00
1
1 AG 54 A%
5| 3 LNV o s
525 ¥ A S 5 T
[ et
3540 340
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1GEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB B o deg Mz dBuV/m dBuV/m  dB dBV dB/m 4B 4B A8 o deg
1 4374.00 5420 74.60 -19.78 42.63 32.35 1273 3398 @.49 180 177 PEAC 1 457408 57.23 74.00 -16.77 45.64 32.35 1273 3398 .49 108 209 PEAK
1437400 45,19 54.60 -8.90 3351 3235 1273 3598 @.49 169 177 AVERAGE 1 457400 45.32 34.00 -B.6B 33.73 30,30 173 3398 .49 108 200 AVERAGE
3 731L.ee 49.41 74.00 -24.59 3271 36.71 15.95 36.41 0.4 - -- PEAK 3 731Lee 49.24 74.60 -24.76 3254 36.72 15.95 36.41 0.4 - -- PEAK
4 731100 39.45 54.00 -14.55 22.75 36.77 15.95 36.41 0.4 - -- AVERAGE 4 731180 39.89 54.00 -14.11 23.19 36.77 15.95 36.41 0.4 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 C27 of C110
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Pol. Horizontal Vertical
1 49melllml\r!ln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
i T M#WWWWW e Tt —wmﬂﬁwwww
Avg bl %0
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLB-E_LEDR3ALAEN 48711 HORTZONTAL Condition: AVG 54 3n DRH1A-E LEDCH3LEEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C28 of C110

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR471026B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
L7 \ 0
875 875
PEAK_BE 74 PEAK T4
0.0 700
W 1 g Ui [hrsvn iy
5 5 , " Aottt s T ‘
3.0 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148415 54.39 74.00 -19.61 4151 26.64 8.94 32.73 10.03 108 267 PEAK 1 2462.00 110,67 =--==- ------ 97.96 26,50 8.99 3272 19.63 109 267 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 I~ 10 1
875 875
70,0 k 700
0 AVG_BE 54 0 AVG_54)
R fﬂjﬂm__w_um L
,_m..-—.——'—""'_'-'—
350 3540
Avg
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALAEN 240711 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto + RBN: 1060.060kHz VBW:.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148358 43.85 54.00 -10.15 30.97 26.64 8.9 32.73 10.03 108 267 AVERAGE 1 2462.00 182,56 =--==- ------ 89.85 26,50 8.9 32.72 10.83 10@ 267 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C29 of C110




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
125 = 15 !
10! \\“ 10!
875 875
W\ PEAK_BE 74 PEAK T4
0.0 700
. ..
5! gt 5, A e 5! n
[ —— w
3.0 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CO3ALBEN 240711 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 24711 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148400 61.29 74.00 -12.71 46.41 26.64 8.%4 3273 10.03 238 320 PEAK 1 2462.00 120,53 =--=nn ----mn 167.82 26,50 8.99 3270 10.63 238 320 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! \ 10!
875 875
70,0 700
AVG_BE 54 AVG 54
2 T ee———— &
S [
_'m_‘_m_“_m_"__.._w-"—
350 3540
Avg
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCA3ALBEN 24711 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 240711 VERTICAL
+ RBW: 1000, 060kHz VBN:0.750kHz SWT:Auto + RBN: 1060.060kHz VBW:.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148358 50.37 54.80 -3.63 37.49 26.64 8.%4 32.73 10.03 238 320 AVERAGE 1 246200 11316 ==-nnm ==--mn 160.45 2650 8.9 32.72 10.83 238 320 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Horizontal Vertical
1 HLmeI{d&NJm) ) Level {dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 00
AVG ¢ 1 VG 54
£l M\..f‘g. cl q a4
95 . PR e o WW%W -
WMW W
3540 340
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1GEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB B o deg Mz dBuV/m dBuV/m  dB dBV dB/m 4B 4B A8 o deg
1 492400 48.59 74.60 -25.41 36.78 3254 178 33.97 @.46 180 176 PEAC 1 492408 54.03 74.00 -19.97 4222 32,54 12,78 3397 .46 108 156 PEAK
1492400 39.99 54.00 -14.81 26,18 32.34 1278 33.97 @.46 109 176 AVERAGE 2 492408 45,95 34.00 8.6 .14 3054 12,78 3397 .46 108 156 AVERAGE
3 7386.08 43.88 74.00 -25.12 32.88 36.80 16.84 36.46 0.42 - -- PEAK 3 7386.0@ 49.78 74.60 -24.22 3298 36.80 16.04 36.46 0.42 - -- PEAK
4 7386.00 39.47 54.00 -14.53 22.67 36.80 16.84 36.46 0.42 - -- AVERAGE 4 7386.80 39.44 54.00 -14.56 22.64 36.80 16.84 36.46 0.42 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : C31 of C110

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 49melllml\r!ln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
B e e e i B P e o Bt e
Avg bl %0
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLB-E_LEDR3ALAEN 48711 HORTZONTAL Condition: AVG 54 3n DRH1A-E LEDCH3LEEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C32 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

15
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT 1+2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 "
1050 1050
75 i75
PEAK, 74
00 00
; w
5 ottt L e 525 .
it ook
B0 30
Peak
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LEICA3AIBEN 248711 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.82 55.05 74.00 -18.95 42.24 26,79 8.75 32.67 10.03 108 130 PEAK 1 281200 113,27 ==eemm =omeee 16831 26.82 8.80 32.69 10.63 109 130 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
24 i 5“’_’—/_/_/~,_J |
B0 30
Avg
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CA3ALSEN 240711 HORIZONTAL
+ RB:1080.080kHz VB:0. 200kHz SHT:Auto : RBli:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.82 45.47 54.80 -B.53 31.66 26.79 8.75 32.67 10.03 108 139 AVERAGE 1 2412.00 18458 =--mn -moeee 91.58 26,82 8.89 32.69 10.83 10@ 130 AVERAGE
TEL : 886-3-327-0868 Page Number : C33 of C110

FAX : 886-3-327-0855
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15
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT 1+2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1
1225 1225
1050 1050
75 i75
PEAK, 74
4 ] 09
. T
528 525
B0 30
Peak
115 115
2 233, 2362 2388, 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 240711 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 246711 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBlY:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1388.26 63.50 74.00 -10.50 50.69 26.79 8.75 32.67 10.03 186 360 PEAK 1 281200 123,96 =--=mn =--mn 111,64 2678 8.80 32.69 10.63 136  36@ PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
75 i75
00 00
1 AVG_54
& m,_,.—,—d"/j — |
B0 30
Avg
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000

Frequency (MHz)

Site @ B3CH2L-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCA3ALBEN 248711 VERTICAL
+ RB:1080.080kHz VB:0. 200kHz SHT:Auto

Frequency (MHz)

Site @ B3CH2L-HY
Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 240711 VERTICAL
: RBli:1080.080kHz VB:0. 200kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 1367.09 56.51 54.80 -3.49 37.71 26,79 8.74 32.67 10.03 186 360 AVERAGE 1 281200 115,32 ==eemm =omeee 162,49 26,78 8.80 32.69 10.83 186 360 AVERAGE
TEL : 886-3-327-0868 Page Number : C34 of C110

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

FAX: 886-3-327-0855

Pol. Horizontal Vertical
1 MLweI{dMVJm) ) Level {dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 00
1
; ! B et G2 . PEVEND G5
525 o e PR 52! e am i g
W"J " ——
340 340
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1GEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB B o deg Mz dBuV/m dBuV/m  dB dBV dB/m 4B 4B A8 o deg
1 4374.00 53.78 74.60 -20.22 42.19 32.35 1273 3398 @.49 155 173 PEAK 1 487408 57.07 74.00 -16.93 45.48 32.35 1273 3398 .49 108 197 PEAK
1457400 44.24 54,80 -0.76 32,65 3235 1273 3398 @.49 135 173 AVERAGE 1 457400 48.33 34.00 -5.67 36,74 32,35 12,73 3398 .49 108 197 AVERAGE
3 731L.ee 49.89 74.00 -24.11 33.19 36.72 15.95 36.41 0.4 - -- PEAK 3 731L.0@ 48.99 74.60 -25.81 32.29 36.72 15.95 36.41 0.4 - -- PEAK
4 731100 39.46 54.00 -14.54 22.76 36.77 15.95 36.41 0.4 - -- AVERAGE 4 731100 46.46 54.00 -13.54 23.76 36.77 15.95 36.41 0.4 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : C35 of C110
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Pol. Horizontal Vertical
1 49melllml\r!ln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
B P e e i It B T e e
Avg bl %0
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLB-E_LEDR3ALAEN 48711 HORTZONTAL Condition: AVG 54 3n DRH1A-E LEDCH3LEEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C36 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10 & \ 1
i i
" ™ PEAK_BE 74 ! PEAK T4
4 W“« — 0 -
1
Al bttt A Reunrh ., i -aely
7 i Wiy, 7 : o i m
350 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148446 56.96 74.00 -17.04 44,08 26.64 8.%4 3273 10.03 199 263 PEAK 1 246200 112,22 ==-mm =-eome 99.59 26,50 8.91 3272 19.63 199 263 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! — 10!
15 N bl
70,0 700
AVG_BE 54 AVG 54
52! " T 52!
— e
3.0 3540 ]
Avg
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALAEN 240711 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.200kHz SWT:Auto + RBN: 1060.000kHz VBW:0.200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 18370 45.76 54.00 -8.24 3188 26.64 8.9 32.73 10.03 199 263 AVERAGE 1 2462.00 18330 =--==- ------ 99.59 26,50 8.99 3272 19.63 199 263 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C37 of C110
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Report No. : FR471026B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
WW"W”\
10! 10!
875 875
M\W PEAK_BE 74 PEAK T4
0.0 S 700
S N
52. 52. Al vk iR
350 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2C3ALBEN 240711 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 24711 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 248856 62.14 74.00 -11.86 49.28 26.69 8.95 32.73 10.03 208 384 PEAK 1 246200 12120 =--==- ------ 168.45 2654 8.89 371 10.63 200 364 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 ]
L —
10! \ 10!
875 875
70,0 700
. 4 AVG_BE 54 0 AVG 54
e |
,.,__u—'—"'_‘_m_—‘_“
3.0 3540
Avg
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCA3ALBEN 24711 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 240711 VERTICAL
+ RBW: 1000, 060kHz VBN:0.200kHz SWT:Auto + RBN: 1060.000kHz VBW:0.200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 2486.81 56.73 54.80 -3.27 37.81 26.67 8.95 32.73 10.03 208 304 AVERAGE 1 246280 113,57 ==esmm =meeme 160.82 2654 8.89 32.71 10.83 208 304 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C38 of C110
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18
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_2412MHz
ANT 1+2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
PEAK, 74
00 00
52 B ] e 525 M W
B0 30
Peak
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LEICA3AIBEN 248711 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 32287 52.64 74.60 -21.36 39.66 26.97 @8.61 32.63 10.83 208 262 PEAK 1 2412.00 111,85 =-==en ==-en- 95.01 26.9 B8.79 31.68 18.83 208 202 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 !
75 i75
00 00
AVG_54
525 525
1 N
B0 30
Avg
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000

frequency (MHz)

Site @ B3CH2L-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL
+ RB:1080.080kHz VB:0. 200kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 2389.95 43.21 54.60 -10.79 30.48 26,79 8.75 32.67 18.03 208 262 AVERAGE

Frequency (MHz)

Site @ B3CH2L-HY
Condition: AVG 54 3m DRH1B-E_LE2CA3ALSEN 240711 HORIZONTAL
: RBli:1080.080kHz VB:0. 200kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 2412.00 102,49 =--smm -meeee 89.45 26,9 8.79 32.68 10.83 208 202 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C39 of C110
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18

Mode Band Edge

2400-2483.5_802.11ax HE20_CHO01_2412MHz

ANT 1+2
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuV/m)
125 15 !
1050 1050
875 815
PEAK T4
0.0 700
1
5.5 bk syt A 5251 L LI
[ reitarlaar
30 30
Peak
115 115
230 2336, 2362, 2388, 14, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 240711 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 246711 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBlY:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 138995 59.29 74.00 -14.71 46.48 26.79 8.75 32.67 10.03 208 24 PEAK 1 241200 120,48 ------ ------ 167.41 26.86 8.79 32.69 10.63 200 24 PEAC
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
70,0 700
AVG_54
525 525
— R Se——
30 kL1
Avg
115 115
230 2336, 2362, 2388, 14, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCA3ALBEN 248711 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 240711 VERTICAL
+ RB:1080.080kHz VB:0. 200kHz SHT:Auto : RBli:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 1389.82 49.87 54.80 -4.13 37.06 26.79 8.75 32.67 10.03 208 24 AVERAGE 1 281200 11135 =meemm womeee 93.31 26,9 8.79 32.68 10.83 208 24 AVERAGE
TEL : 886-3-327-0868 Page Number : C40 of C110

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR471026B

Pol. Horizontal Vertical
1 HLwel(dB!le) " Level {dBuVim)
1225 1225
1054 0
5 5
PEAK T4 PEAK T4
0.0 0.0
1
s 1 o Avg 54 0 et s MG
o s it
WMLWMWWW WWWWW%M
Peak 350 30
Avg 115 1!
3000 6000 9000, 12000, 15000, 18000 3000 6000 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site © @3CH21-HY Site + BICH21-HY
Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHIS-E_LE2CA3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 430400 52.27 74.60 -21.73 40.80 32.25 12.68 33.98 @.52 120 120 PEAC 1 452408 57.26 74.00 -16.74 45.79 32,25 12.68 33.98 @.52 108 198 PEAK
1 432400 4278 54.60 -11.22 3131 32.25 12.68 33.98 @.52 120 120 AVERAGE 1 45408 44.33 54.80 -9.67 32.86 32.25 12.68 3398 0.5 108 198 AVERAGE
TEL : 886-3-327-0868 Page Number : C41 of C110

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 49th\rellldml\mn] 0 Level (dBuVim)
128 1225
LIk Lk
10.6G 00 100
MG 54 MG 54
~18G 528 !
~ MM‘“‘V”_#WWW“ e e Sndam e e e S T
Avg bl %0
115 fl.
10600 12080, 13560, 15040, 16520, 18000 10500 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLB-E_LEDR3ALAEN 48711 HORTZONTAL Condition: AVG 54 3n DRH1A-E LEDCH3LEEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C42 of C110

FAX: 886-3-327-0855
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19
Mode Band Edge - L
2400-2483.5_802.11ax HE20_CHO06_2437MHz
ANT 1+2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
75 i75
PEAK, 74
00 00
: W
5 st e o 525 +
s el
B0 30
Peak
115 115
2 23354 23608 23862 26 u3 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LEICA3AIBEN 248711 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1367.89 5436 74.00 -19.64 4156 26.79 874 32.67 10.03 108 89 PEAK 1 243700 116,63 =--nnm =-oeme 163.89 26.66 8.84 3270 10.63 108 89 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
525 525
1 J’_V_‘_J/PJ
B0 30
Avg
115 115
2 23354 23608 23862 246 u3 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CO3ALBEN 248711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CA3ALSEN 240711 HORIZONTAL
: RB:1080.080kHz VB:0. 200kHz SHT:Auto : RBli:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 138595 43.81 54.00 -10.19 3L.01 26.7% 8.74 32.67 10.03 108 B9 AVERAGE 1 2437.00 186,52 =--==n ----mn 93.69 26.66 @8.84 3278 10.83 1@ B9 AVERAGE
TEL : 886-3-327-0868 Page Number : C43 of C110

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10 WN\\
815
PEAK BE 74
00
o Ny i)
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245000 5278 74.60 -21.22 39.98 26.64 8.94 3273 1.5 1@ 89 PEAK
" Level (dBuVim)
1225
10 /_\
815
00 \
AVG_BE 54
L
N
30
Avg Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2486.52 42.25 54.60 -11.75 29.33 26.67 8.95 3273 1.3 1@ 89 AVERAGE
TEL : 886-3-327-0868 Page Number : C44 of C110

FAX: 886-3-327-0855
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19
Mode Band Edge - L
2400-2483.5_802.11ax HE20_CH06_2437MHz
ANT 1+2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1
1225 1225
1050 1050
75 i75
PEAK, 74
00 00
1
Lottt sl e
525 525
B0 30
Peak
115 115
2 23354 23608 23862 26 u3 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2C3ALBEN 240711 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 246711 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBlY:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 137708 6132 74.00 -12.66 46.47 26.76 8.72 32.66 10.03 232 329 PEAK 1 2437.00 12500 ------ ------ 112,12 2670 8.85 3070 10.63 232 329 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
75 i75
00 00
4 AVG_54
g | mrl_’/w S
B0 30
Avg
115 115
2 23354 23608 23862 246 u3 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCA3ALBEN 24711 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 240711 VERTICAL
: RB:1080.080kHz VB:0. 200kHz SHT:Auto : RBli:1080.080kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 13789 49.49 54.80 -4.51 36.67 26.72 8.73 32.66 10.03 232 329 AVERAGE 1 243700 116,91 =--vnm =ooee 164.63 26,70 8.85 32.7@ 10.83 237 329 AVERAGE
TEL : 886-3-327-0868 Page Number : C45 of C110

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR471026B

Pol. Vertical Fundamental
" Level (dBuVim)
ey
10
815
\“ PEAK BE 74
" e ‘
30
Peak Blank
LE
uin 24405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2C3ALBEN 240711 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2459.29 62.18 74.60 -11.82 49.24 26.69 8.95 32.73 18.3 232 329 PEAK
" Level (dBuVim)
1225
1 f\
815
00
T o AVGBE B
i [ et B M P
30
Avg Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCA3ALBEN 24711 VERTICAL
+ RBW: 1000, 060kHz VBN:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2488.85 50.53 54.80 -3.47 37.59 26.69 8.95 3273 18.3 232 329 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C46 of C110

FAX: 886-3-327-0855
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Report No

.. FR471026B

Pol. Horizontal Vertica
1 MLeveI{d&le) ) Level {dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 00
1 AM . AVG
| and ™y, ol 1 "
25 MrWWW " o ’ Wrwmw
ot i
3540 340
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1GEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB B o deg Mz dBuV/m dBuV/m  dB dBV dB/m 4B 4B A8 o deg
1 437400 55.63 74.60 -18.97 43.44 32.35 1273 3398 @.49 120 185 PEAK 1 4574.08 59.09 74.00 -14.91 47.59 32.35 1273 3398 .49 111 197 PEAK
1437400 45,33 54,60 -8.45 33.96 3235 173 3398 @.49 122 185 AVERAGE 2 457408 49.19 34.00 -4.81 37.60 32,35 12,73 3398 .49 11 197 AVERAGE
3 731L.ee S5L1e 74.00 -22.9 34.40 36.72 15.95 36.41 0.4 - 3 731L.0@ 50.99 74.60 -23.81 34.29 36.72 15.95 36.41 0.4 - -- PEAK
4 731100 41.63 54.00 -12.37 24.93 36.77 15.95 36.41 0.4 - -- AVERAGE 4 731180 41.61 54.00 -12.39 24.91 36.72 15.95 36.41 0.4 - -- AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 49melllml\r!ln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
.,MM_H#MM%W S .MMWM%WW I
Avg bl %0
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLB-E_LEDR3ALAEN 48711 HORTZONTAL Condition: AVG 54 3n DRH1A-E LEDCH3LEEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C48 of C110

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10 Pl vy 10
815 5
PEAK_BE 74 PEAK T4
4 W“*,V\\ — 0 -
2 T . . 2 R i
30 350
Peak
LE 1!
462 24695 1112 4 4024 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH21-HY Site © B3CHZL-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CA3ALBEN 246711 HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg

1 148491 54.37 74.00 -19.63 4148 26.65 8.%4 32.73 10.03 115 296 PEAK 1 2462.00 18758 =--nn ----m- 94.87 26,50 8.99 3272 18.63 115 256 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 10 ]
ny 5
100 /\ 00
0 AVG_BE 54 0 AVG 54
1
- PR S——
0 L
Avg
LE 1!
462 24695 1112 4 4024 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALAEN 240711 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.200kHz SWT:Auto + RBN: 1060.000kHz VBW:0.200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg

1 148447 43,18 54.00 -10.90 30.22 26.64 8.9 32.73 10.03 115 296 AVERAGE 1 2462.00 9671 =--mn ---ome 83.99 26,50 8.91 32.72 10.83 115 256 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C49 of C110
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